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5 A A TS 18650-2000mAh 3. 7V 2000mAh 7. 4Wh
oo 4 AR Chinese
Name of Sample %i Rechargeable  Lithium Ton Cell 18630-2000wAl 3. 7V 2000mAh 7. AWh
English
Hik5 1122050111
Sample No.
—é‘*ﬁiﬁ VG A A IR A 2 )
Consignor Guangxi Donglai New Energy fethm_wfr_;gy Co. LTD
Y ¥ AR SR A B o
Manufacturer Guangxi Donglai New Energy Technology Co. LTD
o) 7 ik WETT I LS8 bl T

Test method

ST/SG/AC. 10711 /Rev. 7 38.3 UN Manual of Tests and Critervia ST/SG/AC. 10/11/Rev.

Section 38.3

FIRATR

o filkrit A5

fests and Criteria

FEI ¢ (1l

ST/SGAAC. 1011 /Rev. 7 38.3 UN Manual of ST/SG/AC. 10/11/Rev.

b |

Criterion Section 38,3
T =
H S B0 DARETL R AR AR
Appearance

Paurple Cvlinder plasties film shell

GRE L d R

Accepted Date

HrimiAeiE B 4

Test Date

2022-05-13 2022-05-17 ~ 2022-06-15

I3.=::‘”!4 'Ji U'L !’jllk }lﬁ. S 9}‘} Ltr ;EFJJ 5 '(

R A Altitude simulation, Thermal tost \1h1a‘rmn Shock, External short
Test ltems civeuit, Impact, Forced discharge
oA RREARRE RIS I G FBRAE T ST,:'S(;;‘;\(‘.10:’]1'
The sample has pdssnl the test items of UN Manual of Te
AR |ST/S6/AC. 10711 /Rev. 7 Seetion 38, 3
Conclusion

HEAH W (Date) :

Hix

Comment

AL SRechargeable Lithium Cell. /

& iR HoR R
Consignor
Address

/ o B 4 AL
523808
Post Code

i
Approver:
R
Title:

7%

il

T
Checker:

(3% 51

Compnlc;

BTN (Vice chief engincer)
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5 AR R B L AR WFRERSAFELHT Bt 2 AL &ix
N Name of Test Standard requirement or The i = “ -
0. ltems Clause Number of Standard Test Result | Conclusion | Remark
By dulss Al
0 AEE ST/SGAAC. L0/ 11 Rev, T 38,3 W886T1 W& 1
| %Eﬁdm of Tests and Criteria $pp ) Appendiy 1 ’/?f’ﬁ, ;
Altitude ST/SGAAC. T0/1 1/ Rev. 7 Section 38.3 Test 71 |7 0 ’ L
simulation Passed
€ i
5 mﬂuﬁ ,‘("' S(y i : 'Rv\;—. T”*:"\ 3 . Wt W g 2 :
& Thermal test . :'}; l"!'!j”.;fj T el 1 See Appendix 2 i
ev. ¢ Seetion 38,3 Test 1 Passni
= I3 Rev. 7 383 AT B
3 4 }EK’J UY Mamssl of Tests :;nlA (r_'r'i%?;-ji:.tk' . :ﬁi};:‘ iniix‘ o kR
Vibration  |s7/86/4C.10/11/Rev. 7 Section 38.3 Test 13 |7€° fppendix 3 Passed
oS5
GG HIbAHE T
yh== TASGAAMC 101 Rev. 7 88,3 W6 BB & 4
4 S{}Tﬁ:k UN Manual of Tests and Criteria ‘;;pt,,"\“w,m“\ 4 Lk
oc ST/SG/AAC. 10711 /Rev. T Section 38,3 Test N S 5
Passed
5 ;f\ﬁ% ,:;e;,;xg, (_;f? ;Z%ﬁ;;}ﬁiﬁ W4 5 .
. and L e1ria i e - = ~ 4
EXternal Short v, 7 Section 383 Test 285 Alm{ niie & )“ I{S
circuit Passed
Rev. 7 38.3 w4376 WL 6
6 ﬁ%‘g and Criteria i_, sicidie: @ /»i?!?
Impact + Saction 95,3 Test See Appendix 6 erd
C R e Passed
CUUSS L
A ST/SGAAC L0/ Rev, 7 38,3 NS Dl
7 ?ﬁfﬁf?ﬂf@, LN Manuni a,:f' Tests ‘.mr\i t“riw STEEf\ ;-‘. lix 7 .S
Forced discharge |1 /s6/ac. 10/11/Rev. 7 Section 38,3 Test e e L
T8 Passed
This space intentionally left blank
; U
Lsw/ B85 St PR 1 90°C IR Bbe e - /%
Test Environment Ambient temperature:22°C, Awbient humidity:/%
Condition
AR B
Ay A ; Test Item
4 AT H AL —— E
Subcontracted Test Sagnhy | LA / L /
Condition Subcontracted | Name Post Code
Laboratory Mo bk / W, 3% y
Address Tel




kG T A A FRA 8]
¥ om RS- BRI

Shanghai Institute of Chemical Industry

Testing Co., Ltd. Test Report— Appendix 1

NO. 1122050111

3/10

A% 1 WRRA LA | L
No. Name of Test Items

Altitude simulation

Bk & KIE AT Before

RIEE After

#

RERK

| 1, R

b

%5 Sample Status RE | FREE RE | FBEE | Mass Loss | Residual |HLE

Sample Mass OCcv Mass OCV ocv  [Other

No. /g /v g IV %% 1% Event
001 | oy pon®RL | 455978 | 418 | 45.5999 | 4.18 0.00 | 100.00 | ©
002 | opcport A ] 450776 | 4019 | 45.0793 | 4,19 0. 00 100.00 | ©
003 | oeurtRt o145 1073 | 419 | 451007 | 4.18 0. 00 99.76 | o
004 | oy ket | 454007 | 419 | 451013 | 419 0.00 | 100.00 | ©
005 | oyepuriiit o | 455861 | 419 | 45.5901 | 4.18 0. 00 99.76 | ©
o R s I .19 | 45.3431 |  4.19 0.00 | 100.00 | ©
007 | severerii il oo | 454002 | 418 | 45,4026 | 4,18 0.00 | 100.00 | ©
008 | Loreroraml | 455263 | 420 | 45.5286 | 4,19 0. 00 99.76 | ©
009 | sscreroiel oo 454274 | 419 | 45.4296 | 4.19 0.00 | 100.00 | ©
010 SR 45.3975 | 419 | 45.3991 | .19 0. 00 100.00 | ©

25CYC Fully charged

This space intentionally
left blank

A

Gk LR V-4 DR R-a0EL PRk 0-Riik. RRA. AMK. Lok, Ak,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,

No Disassembly,No Rupture & No Fire.
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i 9 R B 4 AR L
No. Name of Test ltems Thermal test
~ s e . “ 1 i
4 : & Bef s )=L A tte
*%\:‘% *—f‘u%fyi.%} R B] Before KIEE Atter )ﬁ%#ﬁk 5&'}% 1 _ﬁ_{&
L) Sample Status RE | FHEE RE TR @ E | Mass Loss| Residual | L%
Sample Mass OCvV Mass QCvV OCv |Other
No. /g Y /g A% % 1% Event
001 | oyepori it 1455999 | 418 | 45.5956 |  4.10 0. 01 98.09 | ©
002 | yirosrit ool 45.0793 | 419 | 450752 | 410 0. 01 97.85 | o
003 | peror R 14501097 | 418 | 45,1060 | 410 0.01 98.09 | o
004 | ot 1454013 | 419 | 45.3991 | 410 0.00 | 97.85 | o
005 | jqyeror®ml 455901 | 418 | 45.5832 | 4. 10 0.02 | 98.09 | o
25CYCHE A it 4= oan, . = 1 7 85 :
008 | 4sevC Fully sharged | 49 3434 119 | 15.3394 |  1.10 0.01 97.85 | ©
007 | eyt 1451026 | 418 | 45.3961 | 4.10 0. 01 98.09 | ©
008 | e tm 455286 | 419 | 455246 | 410 0. 01 97.85 | o
009 | puporoedt 1 45,4296 19 | 45.4240 | 4.10 0.01 97.85 | o
010 SN 45. 3994 L19 | 45.3943 | 410 0. 01 97.85 | o

25CYC Fully charged

IR RE

This spuce intentionally

left blank

i Lk ViR D-RR R-2KEL PRk 0-Rik. RRA. AMA, RaE. Ak,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly,No Rupture & No Fire.
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No. Name of Test ltems Vibration
1 et -~ o -~
*#‘\:I% *—?‘:Fu#kf{é 'E‘Q% A Before 'I&L\‘%}é_ After }ﬁ%éﬁk ﬁ]ﬂ%%ﬂi '}3:-4@:
%5 Sample Status RE FREE| FE FrE& @, /& | Mass Loss | Residual | %
Sample Mass oCcy Mass oCv oCy Other
No. ‘g A% ‘g N /% % Event
001 | St 145,593 | 410 | 45.5963 | 4.10 0.00 | 100.00 | o
002 | | olhrkt 450752 410 | 45.0758 | 4.09 0.00 | 99.76 | o
003 | oy gt B 451060 | 410 | 45.1066 | 4. 10 0.00 | 100.00 | o
004 | hn Rt 53991 410 | 453097 | 4,09 0.00 | 99.76 0
005 [ | ontRL o lassss2| 410 | 455831 | 4010 0.00 | 100.00 | o
006 | jempuosr il . 145.3304| 4.10 | 45.3307 | .00 0.00 | 99.76 0
007 | oo purril o |45.3961] 4.10 | 45.3964 | 410 0. 00 100.00 | o
008 | o ooc¥ew®®l 1455246 | 4,10 15,5253 | 4.10 0.00 | 100.00 | o
009 | peperiil o [45.4240 410 | 454247 | 4,09 0.00 | 99.76 0
010 | Loieuin el o 1453943 410 | 453948 | 410 0.00 | 100,00 | o
j\ f‘ 4,13 r This space intentionally

Fk: L V-RA DR R-LEL F-RK 0-RR. LRRA. AMEKA. LRE. Ak
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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s ) KR B 2 A ity
No. " Name of Test Items Shisik
RIS AT Befor RIS After o
*_‘f_g% #-f‘ %;yi;k iiﬁl\ﬁ‘r clore 'Ifi'k.gﬁ\ (=3 el })ﬁ:%éﬁi %U%%& _}g‘%
i NS W
%= e StaTuq RE FeE| RE FrE @ /& | Mass Loss | Residual | L&
Sample b . Mass OCcv Mass acy oCv Other
o, ig v 2 aY 1% % Event
001 | e st o | 45.5983 ] 4.10 | 45.5068 | 4. 10 0. 00 100.00 | o
002 | et ol 450738 | 409 | 45.0762 | 409 0. 00 100.00 | o
003 | joyempr et 1451066 410 | 45.1089 | 4,10 0.00 100.00 | o
LCYCTE A Aot R & . ,
004 | ovc ot o | 15.3997 | 409 | 45.3999 | 409 0. 00 100.00 | o
005 | ycrnrmt 1455831 410 | 45.58%6 | 4. 10 0. 00 100.00 | o
006 | ssvererry e o | 45.3397] 409 |45.3103 | 409 0. 00 100.00 | ©
- 28CYCHED ATl = oane = apne
007 | seve Fuity dhsed | 45.3964 | 4.10 | 45.3969 | 4. 10 0. 00 100.00 | o
008 | pacrermyet o | 45.5253| 4.10 | 45.5257 | 4.10 0. 00 100.00 | o
009 | sicvepuriaoet ol 454247 409 | 43.4251 | 409 0. 00 100.00 | o
010 b el 153948 | 4. 10 15.3952 | 4. 10 0. 00 100.00 | o

v reee fThis space intentionally
R

lef't blank

FiE LR V-IRA DR R F-RK 0-A#B. LAS. TAA. . AKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5

A B L AR

A i b

No. 2 Name of Test Items External short circuit
G Mk & H o OB R R A g
Sample No. Sample Status M E‘(lem:allc'[‘cmpcramre Other Event

T

002 1(\':1'('1\:5112 Li'\-i}ii;ﬁgead 85.1 0

005 lC‘:'(J_ (?I(II)LI\/'\jL!iIJgW' 81.2 O

006 zarif‘{l&;{?\ﬂ}ful 83.5 0

o zarf:(\i H:\ﬁﬂ:{:ul 81.0 0

ROV /> 4
008 ZSCéftéiggv‘;;;Egﬁd 82.6 O
Py
009 25({"?;:} lL}:I ji;:"liﬁ:gf?fl 9.5 0
010 250YCTEA fe L 83. 3 0

25CYC Fully charged

LR

This space intentionally lelt
blank

HiE: D-fRAR R-2EZ F-Re O-FMk., AR, £,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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55 6 AR B 4 AR fit it
No. ' Name of Test Items Impact
#_-f_%%_%_ ;F:f_u%;k‘*‘é *%u%ﬁ@ﬁ%%fﬁg‘ _}F\tff&iﬂ,ﬁ\
Sample No. Sample Status Max. E:xtcmﬁéﬁmpemlure Other Event
oLt nﬁ%ﬁw%~ 119. 4 O
als 1(1}‘%) (zﬁr;ainw\ 89. 1 0
013 1(\](‘«2{)‘5(35)"“'[‘1 ty 127.0 0
UL u%%ﬂﬁ&w 105.0 O
015 LCTC 505 Coppti 110.3 0
016 23(3\2(\;0) E:qn! ty 99.8 0
a7 z;{?{”fu) ({];;:1 iy 100.9 0
019 504 500 Copeiy 67. 6 0
020 250YC A0%F I 69. 7 0

25CYC 50% Capacity

BT

This space intentionally
blank

left

&k D4R F-Re K 0-RMRik. RAe k.,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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je ; o mR B 2 A BRI
No. Name of Test Items Forced discharge

RS HERE PO
Sample No. Sample Status Ol
021 10YC 17(::(1? ?1\1'3‘* :ili‘g(-(l o
022 1ICYC E:l?‘fi\ ;.\‘E:‘i:[}iiril'gf‘rt O
023 1CYC 1'(11\1‘{5?‘ /}iqlifiillni reed 0
024 1CYC [T(l?l(l;\! -:!\l:iii}{(_:[}g:—!&xi‘ga's,l 0
025 10YC “u\‘(E\l /‘f nilﬁ raad 0
026 1CYC 112}‘(1}: ?;;if-!i?;u‘gurl 0
027 1CYC Ii(izltle 1\ iiﬁi:;iﬂ‘gz;sl 0
028 1CYC !}(n&l(i}\h ?i\lillingr& 0
029 1CYC 1;:;,\_ j;\iiili%n:g@ri 0
030 LCYC ]:n\I ;ff ?'\]Jiuh_!l rged O
031 wi\(zj}(?f 1: jfk";}if}tli?-lah-gv»(t 0
032 250Y( J ili? I{lf /r; i.Jii‘iIEin'gw! 0
033 25(:&'(.‘2 1(:1( IJ\L /{t\ iiif'l}ii-n‘gvd 0
034 25(.\‘(_‘2 e nL :f\; iﬁ'li!'g(-»c'ﬁ 0
035 zsucbl([\l{ ‘1?5 ?1 ajiz-ii!iu-gm 0
036 2 ECY(:‘Z 3[(‘?;{:4 f;f:z){r,:[li rged 0
037 2SCYL??*ES.ICI‘?};;%iii}?ﬁn‘ged 0
038 25C\"(;:51$L1\l}(]'§.§:[i}i}&‘r}lin'ged O
039 2 5CYC2 jFCJ](lj)i /:;.ﬁill?l rged 0
040 25(.'\'(525;:(;1\[1{“]1}}:;fcii:ijﬁ"liin‘gvd o

ik D-MAR F-ARK 0-TMA, ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

alil
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